

## Test Report

No. SC090301155

Date: Apr. 7, 2009

Page 1 of 2

SHANGHAI BAICHENG HARDWARE PRODUCT. CO., LTD  
NO. 197 LUOXIN ROAD, I UODIAN ZHEN, BAOSHANQU, SHANGHAI CITY

The following sample(s) was/were submitted and identified by/on behalf of the client as:

Sample Name : REPLACEMENT SHACKLE PENDULUM  
Sample No : SC090301155

Sample Receiving Date : Apr 01, 2009  
Testing Period : Apr.01-07, 2009

Test Requested : In accordance with the RoHS Directive 2002/95/EC, and its amendment directives  
To determine the Lead Content of the submitted sample.

Test Method : (1) With reference to IEC 62321:2008 for Lead content  
Analysis was performed by AAS

Test results by chemical method (Unit: mg/kg)

Test Item(s):	Method (refer to)	1	MDL	RoHS Limit
Lead (Pb)	(1)	ND	2	1000


Test Part Description:

1. Silvery metal

Note:

- (1) mg/kg = ppm
- (2) ND = Not Detected
- (3) MDL = Method Detection Limit
- (4) The maximum permissible limit is quoted from the document 2005/618/EC amending RoHS directive 2002/95/EC

Signed for SGS-CSTC Standards  
Technical Services Co., Ltd

  
Xia Hai  
Lab Technical Supervisor

This document is issued by the Company under its General Conditions of Service printed even if not explicitly requested and accessible at any time, which form an integral part of the Contract. It draws to the attention of the client the limitation of liability, indemnification and insurance issues referred to therein. Any holder of this document is advised that information contained hereon reflects only the findings of the analytical laboratory only and with a the limits of Client's instructions. It may be the Company's sole responsibility as the Client had the responsibility of the contract at the time of the test. The client is advised to exercise all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is solely the responsibility of the offender and may be prosecuted to the full extent of the law. Unless otherwise stated, the results shown in this report refer only to the sample tested and such that they are not valid for any other sample. This document should be read in full before any judgment is made on behalf of the Company.



